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LTE Band 7 / 10MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
Ref Level dBm  Offsat 6.40 d8 Mode Auto Sweep Ref Lavel dem  Offset 6.40dB Mode Auto Sweep
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| Spurious Emissions | Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1,000 MHz 937.70865 MHz | -52,13 dbm 30,000 MHz | 1,000 GHz | 1.000 MHz | 925,59971 MHz -52.00 dBm -27.00 db
1.000 GHz 2,450 GHz | 1.000 MHz 2.48777 GHz | -51.44 dBm 1.000 GHz 2,450 GHz | 1.000 MHz 13823 GHz | -52.29 dBm -27.2¢ d8
2,580 GHz 5.000 GHz 1.000 MHz | 4.98572 GHz -49.16 dBm | 2.580 GHz | 5.000 GHz 1.000 MHz | 1359 GHz -49,25 dBm |
5.000 GHz 10,000 GHz | 1.000 MHz 6.88456 GHz | -46.51 dBm -21.51 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.83057 GHz | dBm
10.000 GHz | 18.000 GHz 1.000 MHz | 15.70539 GHz | ~44.20 dBm | -19.20 4B 10.000 GHz | 18.000 GHz | 1.000 MHz | 15.74189 GHz -44.22 dBm | -19.22 d8 |
18,000 GHz 26.000 GHz 1.000 MHz 18,83063 GHz -45.40 dBm -20,40 dB 18,000 GHz 26.000 GHz 1.000 MHz 18,61213 GHz -45.47 dém -20.47 d&
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:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 © 1,000 MHz 977.45877 MHz | -52,11 dbm -27,11 dB
1.000 GHz 2,450 GHz | 1.000 MHz 2.14717 GHz | -52.00 dBm -27.00 dB
5,000 GHz 1.000 MHz | 4.31597 GHz -49,26 dBm 28 dB
10,000 GHz | 1.000 MHz 6.88906 GHz | -46.28 dBm -21.26 dB
0.0 | 18.000 GHz 1.000 MHz | 15.74189 GHz | ~44.10 dBm | -19.10 4B
18,000 GHz 26.000 GHz 1.000 MHz 18,51513 GHz -45.33 dBm -20,33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG962519B

LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 11 JUL 2018 032245

Date. 11 JUL 2019 03:2338

Ref Lavel dBm  Offset 640 d8 Mode Auto Sweep Ref Lavel dBm Offset 640 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
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Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 913.95552 MHz | -52.11 dBm -27,11 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 80765367 MHz -52.20 dBm -27.20 d&
1.000 GHz 2,490 GHz | 1.000 MHz 2.48777 GHz | -44.56 dBm -24,56 B 1.000 GHz 2,490 GHz | 1.000 MHz 2.13177 GHz | -52,24 dém -27,24 di
2,580 GHz | 5,000 GHz 1.000 MHz | 4.30923 GHz -48,97 dBm -23,97 R 2.580 GHz | £.000 GHz 1.000 MHz | 4.08234 GHz -49.34 dBm -24,34 dB
5.000 GHz 10.000 GHz | 1.000 MHz 5.88306 GHz | -46.52 dBm -21.52 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.85506 GHz | -46.57 dBm -21.57 dB
10.000 GHz | 18.000 GHz 1.000 MHz | 15.75238 GHz | -44.16 dBm -19.16 dB 10.000 GHz | 18.000 GHz | 1.000 MHz | 15.75139 GHz -44.33 dBm | -19.33 dB |
18.000 GHz 26.000 GHz 1.000 MHz 18.81463 GHz -45.45 dBm -20.45 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.81113 GHz -45.48 dBm -20.48 dB
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Ref Level 0,00 dBm  Offsat &.40 dg Mode Auto Sweep
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:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 921.22560 MHz | -52,10 dBm -27,10 dB
1.000 GHz 2,490 GHz | 1.000 MHz 2.14518 GHz | -52.05 dBm -27,05 dB
5,000 GHz 1.000 MHz | \ZBA00 GHz Bm
10,000 GHz | 1.000 MHz 6.86806 GHz | -46.37 dBm
0.0 | 18.000 GHz 1.000 MHz | 15.74089 GHz | -44.34 dBm._ -19.34 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.61713 GHz -45.07 dBm -20.07 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG962519B

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date. 11 JUL 2018 03:3101

Date. 11 JUL 2019 03:31'55

Ref Lavel dBm  Offset 640 d8 Mode Auto Sweep Ref Lavel dBm Offset 640 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
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Start 30.0 MH2 52006 pts StnE 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
|Spurious Emissions Spurious Emissions
| Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B&7.41872 MHz | -52.28 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 933.53058 MHz -52,10 dBm -27,10 d&
1.000 GHz 2,490 GHz | 1.000 MHz 2.48975 GHz | -48.80 dBm 1.000 GHz 2,450 GHz | 1.000 MHz -52.32 dém -27,32 d8
2,580 GHz | 5,000 GHz 1.000 MHz | 433052 GHz -48,93 dBm -23,93 db 2.580 GHz | £.000 GHz 1.000 MHz | -43,27 dim | -24,27 dB
5.000 GHz 10.000 GHz | 1.000 MHz 6.86456 GHz | -46.42 dBm -21.42 dB 5.000 GHz 10.000 GHz | 1.000 MHz 6.98055 GHz | 52 dBm -21.52 dB
10.000 GHz | 18.000 GHz 1.000 MHz | 15.72089 GHz | -44.30 dBm -19.30 dB 10.000 GHz | 18.000 GHz | 1.000 MHz | 15.75089 GHz 44,34 dBm -19.34 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.89463 GHz -45.31 dBm -20.31 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.83013 GHz -45.31 dBm -20.31 dB
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:Spuriuus Emissions
| Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 Mz 1.600 MHz 914.44028 MHz | -52.21 dBm
1.000 GHz 1.000 MHz 2.12681 GHz | -52.13 dBm
i 1.000 MHz | 4.32036 GHz -49,12 dBm |
10,000 GHz | 1.000 MHz 6.84457 GHz | -46.50 dBm
0.0 | 18.000 GHz 1.000 MHz | -44.15 dBm -19.15 dB
18.000 GHz 26.000 GHz 1.000 MHz -45.22 dBm -20.22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG962519B

LTE Band 41 / 5MHz
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Ref Level 0,00 dBm Offset 7.42 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 7.42 dB Mode Auto Sweep
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: |__Powerabs | auimit | Rangelow | Rangeup | RBW. | Frequency |__Powerabs | auimit |
30.000 MHz 1,000 GHz | 1,000 MHz 912.01548 MHz | -51.18 dBm .18 dB 30,000 MHz | 1.000 GH. 1.000 MHz 916.86407 MHz -50.90 diém -25.90 dB
1.000 GHz 2.475 GH2 1.600 MMz 2.14081 GHz -51.13 dBm -26,12 dB 1.000 GH2 2.475 G 1.000 M 2.09215 GHz -51.16 dém 26,16 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.98398 GHz | -50.54 dBm -25,54 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.98882 GHz -50.5% dBm -25,54 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.88376 GHz | -45.37 dBm -20,37 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.58826 GHz | 45,46 dBm -20,46 dB
7.000 1 10,000 GHz 1.000 MHz | 9.50026 G -48,12 dBm -23.12 0B 7.000 G 10,000 GHz 1.000 MHz 9.75829 GHz -47.91 dBm | -22.91 dB
10.000 GHz 14.000.GHz | 1.000 MHz 13.74028 GHz | -46.87 dBm -21.87 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.75978 GHz | -45.41 dBm -21.41 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 15.74253 GHz | -43.31 dBm -18.31 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.70954 GHz 3.31 dBm | -18.31.d8
18.000 GHz 27.000 GHz 1.000 MHz 18.92414 GHz -44.29 dBm -19.2% dB 18.000 GHz 27.000 GHz 1.000 MH -44.48 dBm
( i L1111 ( )il
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Ref Level 0,00 dém  Offset 7.42 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 1,000 GHz | 1,000 MHz 928.01349 MHz -50.95 dBm 25,95 dB 30,000 MHz 1,000 GHz | 1,000 MHz 892.62619 MHz -51.08 dEém
1.000 GHz 2,475 GHz 1.600 MHz 2.10100 GHz -51.31 dBm -26,31 dB 1.000 GHz 2,475 Gl 1.000 M 2.12456 GHz -51.17 dém
2.715 GHz 3.000 GHz 1.000 MHz 2.98540 GHz | -50.64 dBm -25,64 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.97714 GHz -50.53 dBm
3.000 GHz 7.000 GHz | 1.000 MHz 6.86427 GHz | -45.18 dBm -20,18 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.89876 GHz | -45.26 dBm
7.000 1 10,000 GHz 1.000 MHz | 970 GHz -47,88 dBm | -22.88 R 7.000 G 10,000 GHz 1.000 MHz 9.74279 GHz -4 dBm |
10.000 GHz 14.000.GHz | 1.000 MHz 73728 GHz | -46.84 dBm -21.84 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.75228 GHz | -46.79 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | -43.16 dBm -18.16 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.73153 GHz 3.29 dém
18.000 GHz 27.000 GHz 1.000 MHz -44.62 dBm -19.62 dB 18.000 GHz 27.000 GHz 1.000 MH 25.70332 GHz -44.61 dBm
( i [ [ Il
Date. 11.JUL 2019 10,37:17 Date. 11.JUL2019 10:38112

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : LHJ-WT50RWO02

- A259 of A273
: Aug. 06, 2019
Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report Report No. : FG962519B

LTE Band 41 / 5MHz

Highest Channel / QPSK Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 7.42 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: Power Abs | | Rangelow | Rangeup | RBW. | Frequency |__Powerabs |
30.000 MHz 1,000 GHz | 1,000 MHz 910.07746 MHz | -51.00 diém 30,000 MHz | 1,000 GHz | 1.000 MHz 871.78161 MHz -50.97 diém
1.000 2.475 GH2 1.600 MMz 3396 GHz -51.19 dBm 1.000 GH2 2.475 G 1.000 MHz 2.07586 GHz -51.22 dém
3.000 GHz 1.000 MHz 2.71521 GHz | -46.17 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.72330 GHz -42.80 dBm
7.000 GHz | 1.000 MHz 6.88076 GHz | -45.23 dBm 3.000 GHz 7.000 GHz | 1.000 MHz 6.58526 GHz | -45.51 dBm
7 1 10,000 GHz 1.000 MHz | 63970 GHz -47.70 dBm 7.000 GHz | 10,000 GHz 1.000 MHz | 9.74729 iR
10.000 GHz 14.000.GHz | 1.000 MHz 5078 GHz | -46.47 dBm 10.000 GHz 14,000 GHz 1.000 MHz 13.95976 GHz | -45.78 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | 5.75203 GHz | -43.38 dBm 14.000 GHz | 18.000 GHz | 1.000 MHz | 15.74353 GHz -43.43 dBm | -18.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.81214 GHz -44,37 dBm 18.000 GHz 27.000 GHz 1.000 MHz 19.81514 GHz -44.51 dBm -19.51 dB
‘ i ! )i
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LTE Band 41/ 10MHz
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Lowest Channel / 16QAM
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Ref Level 0,00 dém  Offset 7.42 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 7.42 dB Mode Auto Sweep
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|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Power Abs | ALimit Rangelow | Rangeup | RBW | | PoweraAbs |
30,000 MHz 1,000 GHz | 1,000 MHz -50.83 dBm -25,83 dB 30,000 MHz 1,000 GHz | 1,000 MHz -51,12 dBém
2,475 GHz 1.600 MHz -51.04 dBm 1.000 GHz 2,475 Gl 2.1341B GHz -50.95 dim
3.000 GHz 1.000 MHz -50.67 dBm 2.715 GHz | 3.000 GHz | 2.98141 GHz -50.65 dém
7.000 GHz | 1.000 MHz -45.51 dBm 3.000 GHz 7.000 GHz | 6.87977 GHz | -45.35 dBm
10,000 GHz 1.000 MHz | -48,04 dBm 7.000 G 10,000 GHz 1.0 9.74379 -48.03 dBm |
14.000.GHz | 1.000 MHz | -46 dBm 10.000 GH: 14.000 GHz | 1.000 MH 5 | -46.76 dBm +
14,000 GHz | 18.000 GHz 1.000 MHz | 15.72853 GHz -43.11 dBm. 14.000 GHz | 18,000 GHz 1.000 MHz | 15.72803 GHz -43.25 dBm | -18.25 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.81614 GHz -44.40 dBm c) 18.000 GHz 27.000 GHz 1.000 MHz 19.80114 GHz -44.53 dBm -19.53 dB
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SPORTON LAB.

FCC RF Test Report
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LTE Band 41/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 11.JUL 2019 10,4435

Ref Level 0,00 dBm Offset 7.42 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
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|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: | __Powerabs | auimit | Rangelow | Rangeup | RBW. | Frequency | Powerabs |
30.000 MHz 1,000 GHz | 1,000 MHz 68116 MHz | -51,11 dBm 1dB 30,000 MHz | 1.000 GH. 1.000 MHz BE8,74813 MHz -51.25 dém
1.000 GHz 2.475 GH2 1.600 MMz 13786 GMz -51.09 dBm -26,08 dB 1.000 GH2 2.475 G 1.000 M 2.29394 GHz -51.12 dém i
2.715 GHz 3.000 GHz 1.000 MHz 2.99081 GHz | -50.54 dBm -25,54 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.00323 GHz -50.31 dBm -25,31 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.87977 GHz | -45.25 dBm -20,25 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.87177 GHz | -45.38 dBm -20,38 d&
7.000 1 10,000 GHz 1.000 MHz | 9.76320 GHz -48,05 dBm -23.05 R 7.000 G 10,000 GHz 1.000 MHz 9.60328 GHz -22.95 di
10.000 GHz 14.000.GHz | 1.000 MHz 13.80177 GHz | -46.78 dBm -21.78 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.80627 GHz | -21.83 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 15.74903 GHz | -43.35 dBm -18.35 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.72753 GHz 3.39 dém | -18.39 dB |
18.000 GHz 27.000 GHz 1.000 MHz 20.03014 GHz -44.41 dBm -19.41 dB 18.000 GHz 27.000 GHz 1.000 MH 19.80364 GHz -44.50 dBm -19.50 dB&
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-80 dBm
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
|Spurious Emissions (Spurious Emissions
Rangetow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz | 1,000 MHz 910.07746 MHz -50.84 dBm -25,84 dB 30,000 MHz 1,000 GHz | 1,000 MHz 932.86107 MHz -51,15 dBém -26,15 d8
1.000 GHz 2,475 GHz 1.600 MHz 2.14745 GHz -50.85 dim -25,85 dB 1.000 GHz 2,475 Gl 1.000 M 2.10800 GHz -51.14 deém 26,14 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99053 GHz | -50.50 dBm -25,50 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.09423 GHz -50.52 dBm -25,52 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.88176 GHz | -45.34 dBm -20,34 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.87877 GHz | -45.41 dBm -20,41 dB
7.000 1 10,000 GHz 1.000 MHz | z -47.92 dBm | -22.92 dB 7.000 G 10,000 GHz 1.000 MHz 9.73979 GHz -47.90 dBm | -22.90 di
10.000 GHz 14.000.GHz | 1.000 MHz | -46.98 dBm -21.98 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.75078 GHz | -45.86 dBm -21.86 dB
14.000 GHz | 18.000 GHz 1.000 MHz | 15.73903 GHz | -43.23 dBm -18.23 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.72853 GHz 3.26 dBm | -18.26 dB |
18.000 GHz 27.000 GHz 1.000 MHz 18.92064 GHz -44,31 dBm -19,31 dB 18.000 GHz 27.000 GHz 1.000 MH -44.51 dBm -19.51 dB
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FCC RF Test Report

Report No. : FG962519B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 11.JUL 2019 10,4814

Date. 11.JUL 2019 10:49:08

Ref Level 0,00 dBm Offset 7.42 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit theck PARS Limit ¢heck F
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
|Spurious Emissions (Spurious Emissions
Rangelow | RangeUp | RBW | Frequenc: |__Powerabs | auimit | Rangelow | Rangeup | RBW. | Frequency | Powerabs |
30.000 MHz 1,000 GHz | 1,000 MHz 39455 MHz | -51,18 dBém .18 dB 30,000 MHz | 1,000 GH: 1.000 MHz 880.50725 MHz -51.03 dBm
1.000 GHz 2.475 GH2 1.600 MMz 2.13934 GHz -51.04 dBm -26,04 dB 1.000 GH2 2.475 G 1.000 M 2.19413 GHz -50.92 deém i
2.715 GHz 3.000 GHz 1.000 MHz 2.98996 GHz | -25,53 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.09181 GHz -50.36 dBm -25,36 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.85577 GHz | -20,60 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.58976 GHz | -45.50 dBm -20,50 d&
7.000 1 10,000 GHz 1.000 MHz | 9.75820 GHz Bm -22,97 dB 7.000 G 10,000 GHz 1.000 MHz 9.74729 GHz -48.12 dBm | -23.12 d&
10.000 GHz 14.000.GHz | 1.000 MHz 13.75478 GHz | -46.91 dBm -21.91 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.79378 GHz | -45.85 dBm -21.85 dB
14.000 GHz | 18.000 GHz 1.000 MHz | -43.43 dBm -18.43 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.74903 GHz 3.39 dém | -18.39 dB |
18.000 GHz 27.000 GHz 1.000 MHz -44.53 dBm -19,52 dB 18.000 GHz 27.000 GHz 1.000 MH -44.46 dBm
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30,000 MHz 1,000 GHz | 1,000 MHz B55.78461 MHz -50.87 dBm -25,87 dB 30,000 MHz 1,000 GHz | 1,000 MHz 937,70865 MHz -51.11 dEém
1.000 GHz 2,475 GHz 1.600 MHz -51.08 dBm -26,06 dB 1.000 GHz 2,475 Gl 1.000 M 2.16293 GHz -51.08 dém
2.715 GHz 3.000 GHz 1.000 MHz -50.40 dBm -25,40 dB 2.715 GHz | 3.000 GHz | 1.000 M 2.98626 GHz -50.52 dBm
3.000 GHz 7.000 GHz | 1.000 MHz -45.48 dBm -20,48 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99375 GHz | -45.45 dBm
7.000 1 10,000 GHz 1.000 MHz | -47,93 dBm | -22.93 dB 7.000 G 10,000 GHz 1.000 MHz 9.79478 GHz -48.02 dBm -
10.000 GHz 14.000.GHz | 1.000 MHz -46.76 dBm -21.76 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.78478 GHz | -45.94 dBm -21.54 dB
14.000 GHz | 18.000 GHz 1.000 MHz | -43.10 dBm 10 dB 14.000 GHz | 18.000 GHz | 1.000 MHz 15.72203 GHz -43.16 dBm | -18.16 dB
18.000 GHz 27.000 GHz 1.000 MHz -44.54 dBm 9,54 dB 18.000 GHz 27.000 GHz 1.000 MH 25.75232 GHz -44.37 dBm -19.37 dB
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30.000 MHz 1,000 GHz | 1,000 MHz 89899.75762 MHz | -51,13 dBém 30,000 MHz | 1,000 GHz | 1.000 MHz -51.06 dém -26.06 dB
1.000 2.475 GH2 1.600 MMz 2.14782 GHz -51.01 dBm 1.000 GH2 2.475 G 1.000 MHz : -51.11 dém -26,11d8
3.000 GHz 1.000 MHz 2.99395 GHz | ~50.51 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.05449 GHz
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30,000 MHz 1,000 GHz | 1,000 MHz 915.89455 MHz -51,18 dBm 2 30,000 MHz 1,000 GHz | 1,000 MHz 904.26037 MHz 0.96
2,475 GHz 1.000 MHz 2.13897 GHz -51.13 dBém 1.000 GHz 2,475 G 2.08957 GHz
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LTE Band 41/ 20MHz
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30.000 MHz 1,000 GHz | 1,000 MHz 914.44028 MHz | -50.76 dBm 30,000 MHz | 1,000 GHz | 1.000 MHz 943.52574 MHz -51.11 dBm -26,11dB
1.000 GHz 2.475 GH2 1.600 MMz 2.30928 GHz -50.20 dBm 1.000 GH2 2.475 G 1.000 MHz
2.715 GHz 3.000 GHz 1.000 MHz 2.98184 GHz | ~50.47 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz |
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30,000 MHz 1,000 GHz | 1,000 MHz 947.40380 MHz -50.92 dBm 30,000 MHz 1,000 GHz | 1,000 MHz 854.81500 MHz -51.05 dém 05 dB
2,475 GHz 1.000 MHz 2.30228 GHz -51.18 dBém 1.000 GHz 2,475 G 1.000 MHz z 7 GHz -51.17 dém
3.000 GHz 1,000 MHz 2.99985 GHz | -50.51 dBm 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.98440 GHz dem
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18.000 GHz 27.000 GHz 1.000 MHz 18, -44.60 dBm 18.000 GHz 27.000 GHz 1.000 MHz 19.82114 GHz -44.55 dBm
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LTE Band 41 / 5MHz
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30,000 MHz 1,000 GHz | 1,000 MHz 91783358 MHz | -51.05 dBm 30,000 MHz | 1,000 GHz | 1,000 MHz -51.26 dBm
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3.000 GHz 7.000 GHz | 1.000 MHz 6.85777 GHz | -45.54 dBm -20,54 dB 3.000 GHz 7.000 GHz | 1.000 MHz ; sHz | 5.28 dém
7.000 GHz | 10,000 GHz 1.000 MHz | -48.00 dBm | -23.00 R 7.000 GHz | 10,000 GHz 1.000 MHz | 9.74729 GHz -47.90 dBm |
10.000 GHz 14.000 GHz | 1.000 MHz | -46.68 dBm -21.62 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.77878 GHz | -46.58 dBm
14.000 GHz | 18.000 GHz 1.000 MHz | 15.73803 GHz | -43.27 dBm -18.27 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | 15.72703 GHz -43.18 dBm | -18.18 dB |
18.000 GHz 27.000 GHz 1.000 MHz 18.92864 GHz -44.45 dBm -19.45 dB 18.000 GHz 27.000 GHz 1.000 MHz -44.33 dBm -19.33 dB
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0004
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0024

Note:

1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0023
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0022
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0009 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note: Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0041
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0027

-10 Normal Voltage 0.0030 PASS
-20 Normal Voltage 0.0037
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0000
20 Battery End Point 0.0031

Note:

1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0004
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0031 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0000
20 Battery End Point 0.0024

Note:

1. Normal Voltage =4 V. ; Battery End Point (BEP) =3.8 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

. Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/ltezn)cy ( 5:;: ) ( :II;nnlwt ) Limit Power loss Gain POI?S/Z\ZM”
(dB) (dBm) (dB) (dBi)
3741 -43.80 -13 -30.80 -56.06 2.641 14.90 H
5613 -39.40 -13 -26.40 -51.26 2.94 14.80 H
7488 -51.32 -13 -38.32 -61.09 3.39 13.16 H
9355 -47.89 -13 -34.89 -58.37 4.00 14.48 H
11226 -47.94 -13 -34.94 -57.45 4.23 13.74 H
13097 -46.75 -13 -33.75 -56.59 4.49 14.32 H
14968 -44.51 -13 -31.51 -54.76 4,94 15.19 H
Middle 16839 -46.35 -13 -33.35 -56.24 5.01 14.90 H
3741 -37.07 -13 -24.07 -49.33 2.64 14.90 \%
5613 -31.56 -13 -18.56 -43.42 2.94 14.80 V
7488 -43.94 -13 -30.94 -53.71 3.39 13.16 \%
9360 -43.96 -13 -30.96 -54.44 4.00 14.48 \%
11226 -38.99 -13 -25.99 -48.50 4.23 13.74 \%
13092 -36.93 -13 -23.93 -46.77 4.49 14.32 \%
14964 -36.65 -13 -23.65 -46.90 4,94 15.19 \%
16836 -42.37 -13 -29.37 -52.26 5.01 14.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 20MHz / QPSK

. Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/ltezn)cy ( E:fnl: ) ( Ialénr: ) Limit Power loss Gain POI?S/Z\ZUM
(dB) (dBm) (dB) (dBi)
3447 -55.83 -13 -42.83 -66.57 2.604 13.34 H
5172 -40.24 -13 -27.24 -50.75 3.011 13.52 H
6900 -55.94 -13 -42.94 -66.14 3.271 13.47 H
8616 -51.29 -13 -38.29 -58.26 5.527 12.5 H
10344 -48.83 -13 -35.83 -55.69 6.038 12.9 H
12060 -46.78 -13 -33.78 -53.98 6.726 13.93 H
13788 -45.10 -13 -32.10 -52.54 6.963 14.4 H
Middle 15516 -47.37 -13 -34.37 -54.00 7.57 14.2 H
3447 -49.42 -13 -36.42 -60.16 2.604 13.34 V
5172 -33.22 -13 -20.22 -43.73 3.011 13.52 \%
6900 -49.80 -13 -36.80 -60.00 3.271 13.47 \%
8616 -51.88 -13 -38.88 -58.85 5.527 12.50 \%
10344 -43.97 -13 -30.97 -50.83 6.038 12.90 \%
12060 -45.25 -13 -32.25 -52.45 6.726 13.93 \%
13788 -43.41 -13 -30.41 -50.85 6.963 14.40 \%
15516 -35.59 -13 -22.59 -42.22 7.57 14.20 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 5/ 10MHz / QPSK

. Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/ltezn)cy ( ('jEBRnP1 ) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1664 -46.47 -13 -33.47 -53.44 1.58 10.70 H
2496 -48.04 -13 -35.04 -56.29 2.102 12.50 H
3330 -57.93 -13 -44.93 -66.82 2.856 13.90 H
4158 -63.64 -13 -50.64 -72.10 2.689 13.30 H
4992 -62.01 -13 -49.01 -69.77 3.093 13.00 H
5826 -57.82 -13 -44.82 -66.59 3.178 14.10 H
6654 -58.96 -13 -45.96 -66.20 3.306 12.70 H
Middle 7488 -54.81 -13 -41.81 -62.40 3.406 13.15 H
1664 -46.64 -13 -33.64 -53.61 1.58 10.70 V
2496 -49.58 -13 -36.58 -57.83 2.10 12.50 \%
3330 -50.74 -13 -37.74 -59.63 2.86 13.90 \%
4158 -63.09 -13 -50.09 -71.55 2.69 13.30 \%
4992 -60.46 -13 -47.46 -68.22 3.09 13.00 \%
5826 -52.02 -13 -39.02 -60.79 3.18 14.10 \%
6654 -57.81 -13 -44.81 -65.05 3.31 12.70 \%
7488 -47.97 -13 -34.97 -55.56 3.41 13.15 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 7 / 20MHz / QPSK

. Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/lfzn)cy ( 5:;': ) ( Ialénr: ) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
5052 -43.46 -25 -18.46 -53.67 3.03 13.24 H
7580 -48.85 -25 -23.85 -58.30 3.56 13.01 H
10100 -44.95 -25 -19.95 -54.47 3.92 13.44 H
12630 -58.97 -25 -33.97 -68.89 4.44 14.36 H
Middle 15160 -51.16 -25 -26.16 -61.53 4.77 15.14 H
5052 -30.74 -25 -5.74 -40.95 3.03 13.24 V
7580 -34.67 -25 -9.67 -44.12 3.56 13.01 \%
10100 -37.00 -25 -12.00 -46.52 3.92 13.44 \%
12630 -47.24 -25 -22.24 -57.16 4.44 14.36 V
15160 -43.53 -25 -18.53 -53.90 4.77 15.14 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK
— Over S.G. TX Cable | TXAntenna .
Channel Frf&:’_'in)cy ( 5:;': ) ( :IS:: ) Limit Power loss Gain Pol?g/zva;tlon
(dB) (dBm) (dB) (dBi)
5168 -39.73 -25 -14.73 -49.94 3.03 13.24 H
7752 -43.39 -25 -18.39 -52.84 3.56 13.01 H
10340 -35.24 -25 -10.24 -44.76 3.92 13.44 H
12920 -52.62 -25 -27.62 -62.54 444 14.36 H
Middle 15500 -50.30 -25 -25.30 -60.67 4.77 15.14 H
5168.18 -27.15 -25 -2.15 -37.36 3.03 13.24 \%
7752 -30.37 -25 -5.37 -39.82 3.56 13.01 \%
10340 -26.70 -25 -1.70 -36.22 3.92 13.44 V
12920 -40.95 -25 -15.95 -50.87 4.44 14.36 V
15500 -36.70 -25 -11.70 -47.07 4.77 15.14 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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